
1 
 

Techno-economic analysis of a municipal wastewater 

treatment plant: A comparison among SBR, MLE & 

A2O Processes 

Alireza Rabani mehr 
1
, Hasan Nikkhah 

1,
 Mehrdad Farhadian 

1*,
 

1- Department of Chemical Engineering, Faculty of Engineering, University of Isfahan, Isfahan, I.R. 

Iran 

 

*  Corresponding Author: +98-913 3257916 

m.farhadian@eng.ui.ac.ir 

 

Abstract: 

 

Sequencing batch reactor (SBR), modified Ludzak Ettinger (MLE), and 

anaerobic/anoxic/aerobic (A2O), were modeled and simulated using the data of the Konarak-Iran 

wastewater treatment plant. GPS-X and CapdetWorks software were used for technical and 

economic evaluation, respectively. The cost of MLE treatment per cubic meter of effluent with a 
[...]
Via activated sludge to low-load”. Energy Procedia, 2012. 18: p. 1-9. 

15- Abou-Elela, S. I., Hellal, M. S., Aly, O. H., et al. “Decentralized wastewater treatment using passively aerated 

biological filter”. Environmental technology, 40(2), 250-260 (2019). 

16- Henze, M., Gujer, W., Mino, T., et al. “Activated sludge models ASM1, ASM2, ASM2d and ASM3”, (2006). 

17- Copp, J. B., Johnson, B. R., Shaw, A., et al.” A balancing act: the consulting engineers' pragmatic view of 

process modelling”. Water Science and Technology, 59(4), 763-769 (2009). 

18- Junior, A.M.J., D. Imbroisi, and J.M. Nogueira, “Economics of wastewater treatment: cost-effectiveness, 

social gains and environmental standards”. Environmental economics, 2012(3, Iss. 3): p. 17-32. 

19- Nasr, M. S., Moustafa, M. A., Seif, H. A., et al. “Modelling and simulation of German BIOGEST/EL-AGAMY 

wastewater treatment plants–Egypt using GPS-X simulator”. Alexandria Engineering Journal, 50(4), 351-357 

(2011). 

20- Sakib, F.S., “Designing and modeling of a municipal wastewater treatment plant with GPS-X”. 2022. 

21- Cao, J., Yang, E., Xu, C., Zhang, et al. “Model-based strategy for nitrogen removal enhancement in full-scale 

wastewater treatment plants by GPS-X integrated with response surface methodology”. Science of The Total 

Environment, 769, 144851 (2021). 

22- Arif, A., M. Tarek, and S. Aly, “Design and comparison of wastewater treatment plant types (activated sludge 

and membrane bioreactor), using GPS-X simulation program: Case study of Tikrit WWTP (Middle Iraq)”. 

Journal of Environmental Protection, 2018. 09: p. 636-651. 

23- Metcalf, L., H.P. Eddy, and G. Tchobanoglous, “wastewater engineering: treatment, disposal, and reuse”. Vol. 

4. 1991: McGraw-Hill New York. 

24- Abu-Alhail, S. and X.W. Lu, “Experimental investigation and modeling of innovative five-tank anaerobic-

anoxic/oxic process”. Applied mathematical modelling, 2014. 38(1): p. 278-290. 

25- Owusu-Ansah, E. D. G. J., Sampson, A., Amponsah, et al. “Performance, compliance and reliability of waste 

stabilization pond: effluent discharge quality and environmental protection agency standards in Ghana” 

,(2015). 

26- Farzadkia, M., Vanani, A. F., Golbaz, S., et al.. “Characterization and evaluation of treatability of wastewater 

generated in Khuzestan livestock slaughterhouses and assessing of their wastewater treatment systems”. Glob. 

Nest J, 18, 108-118 (2016). 

27- EPA, U., “Wastewater technology fact sheet—sequencing batch reactors”. UEP Agency, Editor, 1999 

28- Xie, W. M., Zeng, R. J., Li, et al.. “ A modeling understanding on the phosphorous removal performances of A 

2O and reversed A2O processes in a full-scale wastewater treatment plant”. Environmental Science and 

Pollution Research, 25, 22810-22817 (2018). 

29- Mohammed, S.A.a.-R. and A. Thamir Hamad, “Evaluating the performance of the A2O system for removing 

nutrients from municipality wastewater”. Al-Rafidain Engineering Journal (AREJ), 2019. 24(2): p. 12-24. 



18 
 

30- Bortoli, M., Kunz, A., Prá, M. C. D., et al., “Simultaneous removal of nitrogen and organic carbon from swine 

wastewater using the pre-denitrification/nitrification process”. Revista Ambiente & Água, 2019. 14. 

31- Makki, A. and B. Khudhair, “Correlation between BOD5 and  COD for AL- DIWANIYAH wastewater 

treatment plants to obtain the biodegradbilty indices ”. Pakistan Journal of Biotechnology, 2018. 15: p. 423-

427. 

32- Ghalavand, Y., H. Nikkhah, and A. Nikkhah, “Heat pump assisted divided wall column for ethanol azeotropic 

purification”. Journal of the Taiwan Institute of Chemical Engineers, 2021. 123: p. 206-218. 

33- Arif, A.U.A., M.T. Sorour, and S.A. Aly, “Cost analysis of activated sludge and membrane bioreactor WWTPs 

using CapdetWorks simulation program: Case study of Tikrit WWTP (middle Iraq)”. Alexandria Engineering 

Journal, 2020. 59(6): p. 4659-4667. 

34- Nikkhah, H., A. Nikkhah, and Y. Ghalavand, “Acid gas preparation for enhanced oil recovery: techno-

economic analysis of different dehydration processes”. Separation Science and Technology, 2023. 58(11): p. 

2064-2076. 

35- Sun, Y., Garrido-Baserba, M., Molinos-Senante, et al. “A composite indicator approach to assess the 

sustainability and resilience of wastewater management alternatives”. Science of The Total Environment, 725, 

138286. (2020).. 

36- Zahid, W.M. “Cost analysis of trickling-filtration and activated sludge plants for the treatment of municipal 

wastewater”. The proceedings of the 7th Saudi engineering conference, College of Engineering, King Saud 

University, Riyadh, December. 2007. 

 

 

 

Biographies: 

Alireza Rabanimehr is currently a Master's student at the Department of Chemical and 

Petroleum Engineering at Sharif University of Technology, Iran. Alireza Rabanimehr received 

his bachelor in 2021 from the University of Isfahan in chemical engineering. He is currently 

researching and studying the field of modeling, simulation, and control of process systems, 

especially bioreactors and industrial solvent recovery processes. 

Hasan Nikkhah is currently a Ph.D. student at the Department of Chemical and Biomolecular 

Engineering at the University of Connecticut, USA. Hasan Nikkhah received his bachelor in 

2020 from the University of Isfahan in chemical engineering. His research interest circles around 

Process simulation and modeling, Optimization, Process system engineering, Biotechnology 

engineering, and Desalination. 

Mehrdad Farhadian is currently an Associate Professor in the Chemical Engineering, Faculty 

of Engineering, University of Isfahan, Iran. He is a member of the Environmental Research 



19 
 

Institute at the University of Isfahan, Iran. His main research interests include water and 

wastewater treatment and environmental engineering in the field of chemical engineering. 

 

 

 

 

 

 

 

List of Tables and Figures 

Table 1. characteristics of Wastewater 

Table 2. Design criteria for SBR 

Table 3. Design criteria for MLE, A2O 

Table 4. Design criteria for sludge treatment 

Table.5Quality of wastewater effluent from different treatment processes 

Table 6. Investment cost and operating cost for different units 

Table 7. Estimate costs and cost estimates per cubic meter 

Table 8. General comparison of minor costs in each process 

Fig 1. SBR process flow diagram 

Fig 2. MLE process flow diagram 

Fig 3. A2O process flow diagram 

Fig 4. The variation of COD vs input flowrate for different case studies 

Fig 5. The effect of clarifier volume on output COD 

Fig 6. The effect of Recycle activated sludge flowrate on output COD 

Fig 7. Construction costs for three different processes 

Fig 8. Operating and maintenance costs for different process 

Fig 9. The total cost of different processes 

 

 



20 
 

 

 

 

 

 

 

 

 

 

 

 

Figures: 

 

 

Figure 1. Location of the Konarak wastewater treatment plant 



21 
 

 

Figure 2. SBR process flow diagram 

 

 

Figure 3. MLE process flow diagram 

 

 

 



22 
 

 

Figure 4. A2O process flow diagram 

 

 Figure 5. The variation of COD vs input flowrate for different case studies 

 

0

10

20

30

40

50

60

70

80

90

100

900 950 1000 1050 1100 1150 1200 1250 1300

C
O

D
 (

m
g

/l
) 

Influent ( m3/day) 

MLE SBR A2O



23 
 

 

Figure 6. The effect of clarifier volume on output COD 

 

 

 

 

Figure 7. The effect of recycle-activated sludge flowrate on output COD 

23

24

25

26

27

28

29

30

500 550 600 650 700 750 800 850

C
O

D
 (

m
g

/l
) 

Recycle Activated sluge flowrate (m3/day) 

A2O MLE

22

24

26

28

30

32

100 120 140 160 180 200

C
O

D
 (

m
g/

l)
 

Volume (m3) 

MLE A2O



24 
 

 

 

Figure 8. Construction costs for three different processes 

 

 

 

 

 

 

SBR MLE A2O

Unit process construction costs 516,000 353,000 403,000

Other direct construction costs 816,000 816,000 816,000

Other indirect construction costs 1,390,000 1,290,000 1,320,000

0

200,000

400,000

600,000

800,000

1,000,000

1,200,000

1,400,000

1,600,000
C

o
n
st

ru
ct

io
n
 C

o
st

s 
($

) 



25 
 

 

Figure 9. Operating and maintenance costs for different process 

 

 

Figure 10. The total cost of different processes 

 

 

 

2,730,000 

2,460,000 

2,540,000 

2,300,000

2,350,000

2,400,000

2,450,000

2,500,000

2,550,000

2,600,000

2,650,000

2,700,000

2,750,000

2,800,000

SBR MLE A2O

T
o

ta
l 

p
r
o

je
ct

 c
o

st
s 

($
) 

26,800 19,500 21,000 5,870 3,450 4,320 

117,000 

72,400 
99,400 

4,710 0 0 

49,200 
14,600 20,400 

738,000 

648,000 

744,000 

0

100,000

200,000

300,000

400,000

500,000

600,000

700,000

800,000

SBR MLE A2O

C
O

S
T

 (
$
) 

Total operation labor cost Total maintenance labor cost Total material cost

Total chemical cost Total energy cost Total amortization cost



26 
 

 

Tables 

Table 1. Characteristics of wastewater obtained from the Konarak wastewater treatment plant 

parameters Unit Influent 

Mean flow m
3
/d 900 

Maximum flow m
3
/d 1320 

Minimum flow m
3
/d 480 

TSS mg/L 302 

BOD5 mg/L 251 

Total COD mg/L 452 

Total TKN mgN/L 35 

TP mgP/L 8 

 

Table 2. Design criteria for SBR 

Unit Process Design Criteria Value Unit 

Equalization Tank 1 Maximum volume 105 m3 

 Tank depth 3 m 

 Airflow 95 m3/h 

SBR Surface area 70 m2 

 Maximum water level 3 m 

 Feed points from the bottom 1 m 

 Airflow 480 m3/h 

SBR (cycle time) Fill 0.5 h 

 Aeration 3 h 

 Settle 1 h 

 Decant 1 h 

 Idle 0.5 h 

Equalization Tank 2 Maximum volume 105 m3 

 Tank depth 3 m 

 Airflow 95 m3/h 

Disinfection Volume 30 m3 

 chlorine dosage (mg/l) 1 mg/l 

 HRT lower limit 0.005 d 

 HRT upper limit 0.2 d 

 



27 
 

 

Table 3. Design criteria for MLE, A2O 

Unit Process Design Criteria Value Unit 

 MLE A2O  

Primary Clarifier Surface area 35 35 m2 

 Maximum water level 3 3 m 

 Feed point from the 

bottom 

1 1 m 

 Lamella located in layer 2 2  

 Plate angle 60 60 degree 

 Plate spacing 0.1 0.1 m 

Anaerobic Tank Maximum volume - 100 m3 

 Tank depth - 3 m 

Anoxic Tank Maximum volume 180 125 m3 

 Tank depth 3 3 m 

Aerobic Tank Maximum volume 300 300 m3 

 Tank depth 3 3 m 

 Aeration Type- Fine 

Bubble 

Diffused 

Aeration 

Diffused 

Aeration 

 

 Airflow into the aeration 

tank 

481 481 m3/h 

Secondary Clarifier Surface area 45 45 m2 

 Maximum water level 3 3 m 

 Feed point from the 

bottom 

1 1 m 

 Lamella located in layer 2 2  

 Plate angle 60 60 degree 

 Plate spacing 0.1 0.1 m 

Sand Filter Diameter  1.25 m 

 Height  1.8 m 

 Backwash flow fraction  0.02  
 

Table 4. Design criteria for sludge Treatment 

Unit Process Design Criteria Value Unit 

Thickener Surface area 9 m3 

 Depth 3 m 

Aerobic Digestion Maximum volume 27 m3 

 Tank depth 3 m 

 Airflow into the aeration 

tank 

48.6 m3/h 

Dewatering Filter press surface 0.36 m2 

 

 

 

 

 



28 
 

 

 

Table 5. Quality of wastewater effluent from different treatment processes 

Parameters Unit SBR MLE A2O Laboratory 

tests from 

the plant 

Iranian 

standards for 

agriculture 

reuse [26] 

EPA 

Standards 

for 

discharge 

[25] 

Flow m3/d 898.0 898.5 898.5 898.5   

TSS mg/L 15.63 15.8 2.426 15 100 50 

VSS mg/L 7.36 5.605 0.8876    

BOD5 mg/L 11.87 5.058 4.005 8 100 50 

COD mg/L 49.57 29.31 24.24 40 200 250 

Ammonia N mgN/L 0.1557 0.04219 0.2841    

Nitrite N mgN/L 0.07691 0.02772 0.1191    

Nitrate N mgN/L 18.55 4.566 7.639    

TKN mgN/L 1.71 2.202 1.944    

TN mgN/L 20.33 6.795 9.702   50 

Soluble PO4
- mgP/L 0.2785 0.172 0.2199 0.28   

TP mgP/L 3.05 1.99 0.6568   2 

BOD5/COD  0.23 0.1739 0.16 0.2   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



29 
 

 

Table 5. Investment cost and operating cost for different units 

Parameter process and financial Units Value 

Building cost $/m2 500 

Excavation $/m3 5 

Wall concrete $/m3 100 

Slab concrete $/m3 50 

Crane Rental $/h 100 

Canopy Roof $/ m2 100 

Electricity $/kWh 0.2 

Handrail $/m 50 

Land Costs $/ m2 15 

Construction Labor Rate $/h 2 

Operator Labor Rate $/h 3 

Administration Labor Rate $/h 3 

Laboratory Labor Rate $/h 3 

Hydrated Lime-[Ca(OH)2] $/kg 0.4 

Al2(SO4)3*14H2O $/kg 0.6 

Ferric Chloride $/kg 0.79 

Polymer $/kg 2.87 

Citric acid 50% $/kg 1.146 

NaOCL 14% $/m3 344.68 

Interest Rate % 8 

Construction Period year 1 

Operating Life of Plant year 25 

Engineering Design Fee % 15 

Miscellaneous % 5 

Administration/Legal % 2 

Inspection % 2 

Contingency % 10 

Technical % 2 

Profit and Overhead % 15 

 

 

 

 

 



30 
 

 

 

 

 

 

Table 6. Estimate costs and cost estimates per cubic meter 

Cost item Value Unit 

SBR MLE A2O 

Total project costs 2730000 2460000 2540000 $ 

Total operation and maintenance 

costs 

204000 110000 145000 $/yr 

Annualized project cost 226863 204426 211074 $/yr 

Annualized project cost + 

annual O & M cost 

430863 314426 356074 $/yr 

Cost / m3 1.31 0.96 1.08 $ /m3 

 

Table 7. General comparison of minor costs in each process 

 Project  Operation  Maintenance Material  Chemical  Energy  Amortization  

SBR 2,730,000 26,800 5,870 117,000 4,710 49,200 738,000 

MLE 2,460,000 19,500 3,450 72,400 0 14,600 648,000 

A2O 2,540,000 21,000 4,320 99,400 0 20,400 744,000 

 


